
Prepared under the India-EU Water Partnership

Compendium of Business Models on 
Safe Reuse of Treated Water



 

 

 

 

 

Compendium of Business Models on 
Safe Reuse of Treated Water  

 
Prepared under the India-EU Water Partnership  

 

 

 

 

 

 
 

 

 

November 2023



 

 

Table of Contents 
 

Table of Contents ................................................................................................................................... 2 

1. Introduction and Objectives .......................................................................................................... 8 

2. Business Models for Industrial Reuse ............................................................................................ 9 
[...]
https://fhnw365.sharepoint.com/teams/GiZConsultancySafeReuseofTreatedWaterinIndia_M365/Freigegebene%20Dokumente/General/Work%20Packages/WP3/D3.4%20Final%20draft%20SRTW%20Compendium%20on%20business%20models.docx#_Toc144999595
https://fhnw365.sharepoint.com/teams/GiZConsultancySafeReuseofTreatedWaterinIndia_M365/Freigegebene%20Dokumente/General/Work%20Packages/WP3/D3.4%20Final%20draft%20SRTW%20Compendium%20on%20business%20models.docx#_Toc144999601
https://fhnw365.sharepoint.com/teams/GiZConsultancySafeReuseofTreatedWaterinIndia_M365/Freigegebene%20Dokumente/General/Work%20Packages/WP3/D3.4%20Final%20draft%20SRTW%20Compendium%20on%20business%20models.docx#_Toc144999602


 

 

Table 15: Treated effluent qualities of Rincon de Leon WRP and Spanish water reuse standards ...... 34 

Table 16: AMAEM’s business model Canvas of water reuse from Rincon de Leon WWTP-WRP ......... 35 

Table 17: Construction and operation costs of Rincon de Leon WRP .................................................. 36 

Table 18: Key characteristics of case study Milano, Italy ..................................................................... 39 

Table 19: Treated effluent qualities of Nosedo and San Rocco WWTP and Italian water reuse 

standards (adapted from Lazarova et al., 2013) ................................................................................... 40 

Table 20: Municipality of Milan’s business model Canvas of water reuse from Nosedo and San Rocco 

WWPs .................................................................................................................................................... 42 

Table 21: Construction and operation costs of Nosedo and San Rocco WWTPs ................................. 43 

Table 22: Key characteristics of case study Aurangabad, India ............................................................ 45 

Table 23: Business model for purple pipes project for wastewater reuse in Aurangabad .................. 47 

Table 24: Key characteristics of case study: Barcelona, Spain .............................................................. 52 

Table 25: Treated effluent qualities of El Prat de Llobregat WWTP and Spanish water reuse standards

 .............................................................................................................................................................. 53 

Table 26: MBA-EMA’s business model Canvas of water reuse from El Prat de Llobregat WWTP ....... 55 

Table 27: Key characteristics of case study: Kolar, India ...................................................................... 58 

Table 28: Overview of K.C. Valley scheme in Kolar ............................................................................... 59 

Table 29: Business model canvas for reuse of treated used water in agriculture in Kolar District. ..... 61 

Table 30: Key characteristics of case study: Delhi Airport, India .......................................................... 65 

Table 31 Performance Indicators of Tertiary Treatment Plant ............................................................. 67 

Table 32 Performance Indicators of STP for flushing anf landscaping ................................................. 67 

Table 33: Delhi Airport Business Model Canvas for water reuse ......................................................... 69 

Table 34: Key characteristics of case study: Kalundborg, Denmark ..................................................... 73 

Table 35: WWTP Kalundborg’s (Kalundborg Forsyning’s) Business Model .......................................... 75 

Table 37 Relevant National-Level Legislations ...................................................................................... 81 

Table 38 State-Level Legislations .......................................................................................................... 82 

Table 39: Existing water quality standards for various reuse types in India ........................................ 91 

Table 40: Roles of key institutions in ensuring water quality standards. ............................................. 92 

 

 



 

 

1. Introduction and Objectives 

The recently launched National Framework on Safe Reuse of Treated Water (SRTW) in India, 

developed by NMCG within the India-EU Water Partnership, guides states in creating consistent water 

reuse policies and projects.  

This Compendium on SRTW business models and the Solution Document for SRTW in Panipat, 

Haryana (sister document) shall serve as good practice documentation to support the National 

Framework on SRTW by identifying and assessing viable business models for SRTW.  

This Compendium includes the following 10 SRTW case studies from India and Europe:  

 India Europe 

Chapter 2: Industrial reuse 2.1. Surat (Pandesara Industrial 
Estate) 
2.2 Chennai (petrochemical 
industries/ SIPCOT) 
2.3. Mathura (Indian Oil 
Corporation) 

 

Chapter 3: Agricultural reuse 3.3. Aurangabad (Purple pipes) 3.1. Alicante, Spain 
3.2. Milan, Italy 

Chapter 4: Urban reuse  4.1. Barcelona, Spain 

Chapter 5: Environmental reuse 5.1 Kolar, India (Lake recharge)  

Chapter 6: In-house reuse 6.1 Delhi, India (Airport)  

Chapter 7: Industrial symbiosis  7.1 Kalundborg, Denmark 

 

For each case study, the following aspects and questions are addressed:  

• City Context and Background: What is the history of the water reuse case study? What was 

the main driver for its implementation? 

• Wastewater Treatment and Water Reuse Infrastructure: What is the treatment train with its 

unit processes? 

• Business Value Chain and Business Model: Which value propositions are delivered by whom to 

whom and how?  

• Institutional Environment: Who are the main stakeholders, and which legal frameworks drive 

or hinder the business model? 

• Funding and Financing: Which investment and operational costs arise, and how are they 

covered? 

• Impacts, Scalability and Replicability: Which socio-economic benefits and costs are involved? 

How scalable (in size) and replicable (in numbers) is the business model? 

• Summary assessment – SWOT: What are the business models' main strengths, weaknesses, 

opportunities and threats? 

• References and further reading materials 

The final chapter 8 highlights cross-cutting issues related to SRTW business models and lessons 

learned from the selected case studies. 



 

 

2. Business Models for Industrial Reuse 

2.1.  Surat, India 

The city of Surat is a representative case of the safe reuse of tertiary treated used water in India. The 

city uses more than 32% of treated used water from its sewage treatment plants to meet industrial, 

urban, and recreational water demand (Table 1). This case study describes the business model of 

tertiary treated used water from the Tertiary Treatment Plant (TTP) Bamroli to Pandesara Industrial 

Estate, Surat. 

Table 1: Key characteristics of case study Surat, India 

 

City Context and Background  
Surat, the diamond and textile city, is strategically located on the western coast of India in Gujarat. It 

is the second-largest city in the state and the eighth-most populous metropolis in the country. Surat 

is known for its thriving diamond industry, with the world’s largest diamond cutting and polishing 

centres. Due to its industrial prowess, the city attracts people from various parts of the country 

seeking employment opportunities. Thus, the population growth rate increased to 4.4% (2011-21), 

much higher than the national urban average of 2.4%. These trends have significantly increased water 

demand from 480 MLD in 2001 to 1548.51 MLD in 2021. The demand is expected to grow to 2350 

MLD by 2041. The textile industrial units in Surat consume more than 450 MLD of water obtained from 

various sources, including potable water supply from Surat Municipal Corporation (SMC). Ground 

water, which forms the essential basis of water supply to meet daily needs, is highly affected in Surat 

due to seawater intrusion. River Tapi, the sole source of fresh water for the city, depends on seasonal 

rains. Therefore, SMC initiated the reuse of treated used water to meet the increasing water demand 

and reduce the dependence on conventional sources.  

With over 7 million population, the city has 11 STPs operational with a total design capacity of 1072 

MLD. Currently, 933 MLD are treated, from which > 30% of treated is reused. About 115 MLD undergo 

City: Surat, Gujarat, India Case study: Tertiary Treatment Plant Bamroli 

Population (Urban Agglomeration) 

(2022) 

7.3 million Treatment capacity 40 MLD (expandable to 

75 MLD) 

Annual population growth rate 4.4% Treatment Tertiary 

Water scarcity water scarce 

region / high 

seawater 

intrusion in 

groundwater 

Operator M/s Enviro Control 

Associates (I) Pvt. Ltd. 

No. of municipal WWTPs 11 

% of total reused water from the 

WWTPs in Surat 

30% (2019) 

40% 

(planned by 

2021)  

End users Pandesara Industrial 

Estate 



 

 

tertiary treatment at three Tertiary Treatment Plants (TTP) - two in Bamroli (adjacent to Bamroli 

Sewage Treatment Plant (STP)) with a design capacity of 75 MLD and another in Dindoli with 40 MLD 

capacity. The tertiary treated water is sold to Pandesara and Sachin Industrial Estates. SMC 

systematically plans to reuse 70% of wastewater after treatment by 2025 and 100% by 2030.  

Wastewater Treatment and Water Reuse Infrastructure 
The first treated water reuse project in Surat was part of the Bamroli STP, which is a 100 MLD plant 

based on Upflow Anaerobic Sludge Blanket (UASB) technology, which was commissioned in 2003 

(Single stage biological treatment) and Extended Aeration technology (Two Stage Biological / 

Secondary Treatment1 commissioned in 2008). To supply 40 MLD of industrial-grade treated water 

(Table 2) to Pandesara Gujarat Industrial Development Corporation (GIDC), tertiary treatment based 

on Ultrafiltration (UF) and Reverse Osmosis (RO) was commissioned in 2014. The unit processes for 

tertiary treatment are Sand Filtration / Disc Filtration, Ultra Filtration (UF), Reverse Osmosis (RO) and 

Activated Carbon Filtration (ACF). The quality of treated water attained in comparison to desirable 

drinking water standards is presented in the table below: 

Table 2: Effluent quality of TTP Bamroli STP 

Indicators 
Inlet of 

TTP  

Outlet 

of TTP 

Desirable limits as per 

Drinking water 

standard IS-10500 

Color (Hazen units) 55 <5 5 

pH 6.5-7.5 6-7.5 6-8.5 

Total Hardness as CaCO3 (mg/L) 750 <300 300 

Iron as Fe (mg/L) 0.63 <0.25 0.30 

Manganese as Mn (mg/L) 0.12 <0.10 0.10 

Total Dissolved Solids (mg/L) 2100 <500 500 

BOD (mg/L) 20 <5 No standard 

COD (mg/L) 100 <50 No standard 

Suspended Solids (mg/L) 30 <2 5.0(turbidity) 

Total Nitrogen as N (mg/L) 14 <10 10.20 

Total Phosphorous as P(mg/L) 8 6-10 - 

Residual Chlorine (mg/L) 0.5 0.5 <0.25 

Source: (SMC, 2019) 

 
1  The Secondary treatment consists of Up-flow Anaerobic Sludge Blanket Process + Integrated Fixed Film 

Activated Sludge process + Extended Aeration. 



 

 

Business Value Chain and Business Model 

SMC built its first TTP of 40 MLD capacity in 2014 at Bamroli STP. The tertiary treated used water from 

the Bamroli TTP is distributed through a network of pipelines to various industrial units located in 

Pandesara industrial estate within 5 km from the plants. The industrial estate is home to about 119 

water-intensive textile and chemical industries and had about 100 MLD of water demand, with 55 

MLD supplied by SMC. The remaining demands are met through tankers and groundwater. The reuse 

model of treated used water for Pandesara industrial estate was identified in 2007 by SMC when the 

industrial estate demanded an additional 40 MLD of potable water. Initially, it was planned to establish 

a TTP under a PPP model with an operating agency also making the capital investment along with 

O&M and generating revenue through user charges, partly shared with SMC. Realizing long-term 

monetary benefits for SMC and considering the availability of in-house technical experience in 

handling much higher capacities of treatment plants, SMC decided to divide it into two contracts – i) 

Engineering Procurement and Construction (EPC) contract where the entire funding would be sourced 

from state government and ii) Operation and Maintenance (O&M) contract with a self-sustaining 

operational model where revenue generation would recover the costs, presented in Figure 1. The 

winning bidder for the EPC contract is automatically awarded an O&M contract per the prevailing 

practice in SMC. On a turnkey basis, both contracts were allotted to Enviro Control Associates Pvt. 

Ltd. for ten years. Gujarat Pollution Control Board (TNPCB) monitors the STPs and effluent from the 

industries to meet the required discharge standards. 

 

The operation model is that used water, generated by households, is sent to Bamroli STP and further 

treated at TTP to produce industrial-grade water. This tertiary treated water is distributed to 

Pandesara industrial estate. The role of the SMC is to ensure the supply of secondary treated used 

water and land allocation to the private operator. At the same time, the private operator is responsible 

for treating and supplying tertiary treated used water at the desired quality to the industries. 

Commitment from Pandesara industrial users is assured through contractual agreements. The 

industrial estates agree to purchase a guaranteed quantity of treated used water at a fixed price with 

Figure 1: Industrial reuse of treated used water in Pandesara Industrial Estate, Surat 



 

 

an annual increase based on an increase in O&M costs as per RBI (Reverse Bank of India) indexation. 

Table 3 presents the business model and highlights its key elements. 

Table 3: SMC’s business model Canvas for reuse of treated used water in Pandesara Industrial Estate, Surat 

Key Partners 

● Gujarat 
Industrial 
Development 
Corporation 
(GIDC), 

● Private operator 
(Enviro Control 
Associates 
Pvt.Ltd) 
(customer of 
SMC)  

Key Activities 

● Treatment of used 
water at STP 

● Conveyance of 
treated used water 
to private operator 

● Tertiary treatment 
of used water 

● Conveyance of 
tertiary treated 
wastewater to 
industries 

Value Propositions 

● Assured quality 
and quantity of 
secondary 
treated water 
to private 
operator 

● Assured quality 
and quantity of 
tertiary treated 
used water for 
reuse in 
industries  

Customer Relationships 

● O&M contract 
with private 
operator 

● Contractual 
agreement with 
the industries 

Customer 

Segments 

● Pandesara 
Industrial 
Estate 

Key Resources 

● Land 
● Wastewater 
● Funding for the 

investment 
● Assured O&M 

from SMC to 
private operator 

Channels 

● Contracts between 
SMC, Industries 
and private 
operator to assure 
quantity and 
quality of supply 

Cost Structure 

● 100% capital (excluding land) funding by the state and 
operating costs by private operator.  

Revenue Streams 

● O&M contract (private operator) 
● Fees from sale of tertiary treated used water to 

industries (paid to SMC) 

Social & environmental costs 

● High energy requirement to operate facility resulting in 
GHG emissions 

Social & environmental benefits 

● Reduced pressure on freshwater demand from 
industries, resulting in freshwater access for 
domestic consumption 

● Avoiding groundwater depletion  
● Elimination of water availability risk for industries 

resulting in better sustainability for them and 
employment provision 

This water reuse business model enabled SMC to free up potable water and reduced the dependency 

of industrial units on private water tankers and borewells. The project's success created more demand 

for treated used water among other industries in SMC. It led to the constructing of an additional 40 

MLD capacity TTP at Dindoli and a second 35 MLD TTP at Bamroli STP. Both the plants mentioned 

above were set up in a similar structure where two different contracts were floated for construction 

and O&M. Both the TTPs are awarded to Enviro Control Associates Pvt.Ltd.  
[...]
the plants are contracted to private agencies on Design, Build and Operate (DBO) model for 15 years. 

The combined annual operational costs for both the plants, including the cost of plant operations and 

conveyance of the treated water is Rs.972 million. CMWSSB charges Rs 130/ m3 for the tertiary treated 



 

 

water with an annual increase at 1.5 percent to the industries and achieves a pay back period of 4.9 

years on its investment (Table 7).  

Table 7: Capital and Operating Costs of the wastewater treatment and water reuse plants in Chennai, India 

Model 
Capacity 

[MLD] 

Conveyance 

[km] 

Capital Costs 

[billion Rs] 

Annual 

Operating 

Costs  

[million Rs] 

Price of 

treated 

water 

[Rs/m3] 

Model 1 (Secondary treated 

used water to industries) 
30  

Not 

Available 
0.76  378  20.25 

Model 2 

(Tertiary 

treated water 

to industries) 

Koyambedu 45  60  3.94  972  

130 
Kodaignur 45  

28  
2.55   

 

Impacts, Scalability, and Replicability 
Chennai city recycles 130 MLD of treated used water which is approximately 30% of the total sewage 

generated in the city. For industries, reuse of treated used water is providing a cost-effective. The 

distribution pipeline from the treatment plant to industries are providing continuous high quality and 

uninterrupted water supply for efficient operations. The sale of TTRO water has generated significant 

revenue of Rs.82.2 million per month to CMWSSB. The overall operations also benefitted the 

environment by reducing the discharge of sewage into lakes, rivers and water bodies. CMWSS has set 

a target to increase the capacity of sewage treatment plants to 600 MLD by 2026 and reuse 50% of 

the treated sewage for non-potable purposes. Also, TTRO plants set an example for cost-effective 

alternative in comparison to water supply augmentation technologies like desalination plants. The 

capital investment required to set up desalination plant (100 MLD capacity) in Chennai is around Rs. 

2,357 million while for TTRO (90 MLD both) is only at 649 million, a 72.5% reduction. Realizing the 

benefits of reuse of treated used water, CMWSSB has proposed two Tertiary Treatment Ultra Filtration 

(TTUF) projects at Perungudi and Nesapakkam. Each of these plants will have a capacity of 10 MLD 

each, and will increase supply of water, reducing the stress on existing water resources. 

Summary Assessment - SWOT 
Strengths Weaknesses 

• Treated used water is acceptable to industries for 
usage 

• Water stress situation has created a demand for used 
water and industries are willing to pay for treated 
used water 

• CMWSSB paying for the investment and operating 
cost for conveyance of treated used water 

• State and city have created a strong enabling 
environment through policy and by law to incentivize 
and encourage reuse 

• High revenue source for CMWSSB and complete cost 
recovery of investment 

• Industries may not always be willing to invest in TTRO 
(Model 1) 

• Capital cost funding dependency on government for 
setting up TTRO will limit scaling and replication 
(Model 2) 

• Price paid for treated used water can be a concern for 
smaller industries whose ability to pay might be 
lower 

• High capital and operating cost of conveyance can 
limit in achieving cost recovery of the investment for 
CMWSSB 



 

 

Opportunities Threats 

• Only 10% of used water is reused and CMWSSB can 
supply treated used water at full cost recovery  

• State policy and Chennai city by law mandates 
industries to be supplied with treated used water 
and price freshwater significantly higher than treated 
used water 

• Reuse of used water in industries will augment 
revenue source for CMWSSB from sale of saved 
freshwater for domestic purpose.  

• Rise in city population will result in increased 
freshwater demand and reuse of used water in 
industries can help balance this overall water 
demand by the city 

• If the monitoring of groundwater usage is not done 
properly, industries may not feel the need for using 
treated used water as cost incurred to access 
groundwater can be lower in the longer term 

• Periodic monitoring of quality of treated used water 
supplied is critical as this has implications of 
industries acceptance of treated used water in both 
the models.  

• Breakdown in conveyance or treatment system will 
have impact on the quality and quantity of treated 
used water supplied to industries. If these issues 
come up frequently, industries will lose interest in 
purchasing treated used water 

 

References and Further Reading Materials 
ABC Technolabs India Pvt. Ltd. (2016). Environmental Impact Assessment and Social Impact Assessment for 

supply of TTRO water for Industries. CMWSSB. 
CPCB. (2021). National Inventory of Sewage Treatment Plants. Delhi: Central Pollution Control Board, 

Government of India. 
CPHEEO. (2021). Compendium of Recycle and Reuse of Wastewater in 54 million plus cities. Ministry of Housing 

and Urban Affairs, Government of India. 
Municipal Administration and Water Supply Department. (2019). Tamil Nadu Combined Development and 

Building Rules. Chennai: Government of Tamil Nadu. 
NITI Aayog. (2020). Wastewater treatment: Reverse Osmosis established at Kondungaiyur and Koyambedu, 

Tamil Nadu. Best Practices Urban Sector. Development Monitoring and Evaluation Office.  

Tamil Nadu Pollution Control Board. (2021). Revised Monthly Progress Report on action plans for the Polluted 
River Stretches. NMCG. 

World Bank. (2021). Water in Circular Economy and Resilience (WICER): The Case of Chennai, India.  

 

 



 

 

2.3. Mathura, India 

The city of Mathura in the state of Uttar Pradesh, India, is a representative case of safe reuse of treated 

wastewater (Table 8). This case study describes the business model of treated water from the sewage 

treatment plants (STPs) from the Mathura Refinery of the Indian Oil Corporation (IOC). 

Table 8: Key characteristics of case study Mathura, India 

City: Mathura city, Uttar Pradesh, India Case study: IOCL 

Population (2021) 481,000 Treatment 

capacity 

20 MLD Tertiary 

Treatment Plant (TTP) 

Annual population growth 

rate 

2.49 Treatment Tertiary Treatment 

Water scarcity Water surplus wrt Water 

Treatment Plants (WTPs) but 

ground and surface water quality 

is degraded 

Operator Triveni Engineering & 

Industries Ltd.  

No. of municipal WWTPs  

% of total reused water from 

the WWTPs in Mathura 

7 STPs and almost 39% is being 

reused 

End users IOCL, Mathura 

 

City Context and Background 
The Mathura Refinery is the sixth refinery owned by the Indian Oil Corporation. It is situated in 

Mathura, Uttar Pradesh, around 154 kilometres from the national capital of New Delhi. In the Ganga 

Basin, sewage production averages 12,000 liters per day, but the available treatment capacity is only 

about 4,000 MLD. A treatment capacity of 1000 MLD has been developed to date to handle the 3000 

MLD of sewage that is released into the mainstream of river Ganga from the Class I and II Cities that 

are situated along its banks. At its Mathura Refinery, the Indian Oil Corporation (IOC) has signed a 

contract for the reuse of treated wastewater (Table 9). Through this project, National Mission for Clean 

Ganga (NMCG) and Uttar Pradesh Jal Nigam aim to accomplish the following goals: 

• Intercept raw sewage flowing into the river Yamuna and divert the raw sewage to the Sewage 
Treatment Plants (STPs) of Mathura. 

• Treatment of the raw sewage at Mathura STPs 

• Treatment of STP effluents for usage at IOCL premises 

• Implementation of viable technologies and international best practises for development, 
operation, and maintenance of Mathura’s STPs, Tertiary Treatment Plants (TTPs), and other 
facilities 

Table 9: Project components of Mathura's water reuse scheme 

S. no. Description - Trans Yamuna Zone Capacity/Length 

1 Newly proposed TTP at Lakshmi Nagar based on RO technology 20 MLD 



 

 

S. no. Description - Trans Yamuna Zone Capacity/Length 

2 Treated Water Disposal Pipeline 10.11 Km 

3 

Rehabilitation and restoration of existing Waste Stabilization Ponds (WSP) STP at 

Lakshmi Nagar 14.5 MLD Average flow 

4 

Rehabilitation and restoration of existing Anaerobic Sludge Blanket Reactor 

(UASB) STP at Lakshmi Nagar 16 MLD Average flow 

5 

Construction of Bengali Ghat MPS, Dhruv Ghat drain I&D works, Ashkunda Ghat 

Nala I&D works, Vishram Ghat Nala I&D works, Bengali Ghat Nala I&D woks 32.7 MLD 

6 Rising main from Bengali Ghat MPS (573m new rising main and 587m old line) 1.16 KM 

7 

Rehabilitation and restoration of Chintaharan IPS, Chintaharan Nala I&D works, 

Gaughat Nala I&D, works, Daula Maula I&D works  

8 Gravity Sewer from Chintaharan IPS to Bengali Ghat MPS 1.42 KM 

9 

Rehabilitation and restoration of Swami Ghat IPS, Ranighat Nala, Swami Ghat 

Nala  

10 Rising main from Swami Ghat IPS to Bengali Ghat MPS 1.00 KM 

11 

Rehabilitation and restoration of Dairy Farm MPS, Ambakhar Nalla I&D works, 

Dairy Farm Nalla I&D works, Mahadev Ghat drain I&D works, Satrangi Nalla I&D 

works  

12 Rising main from Dairy Farm MPS  

13 Rising main from Cantt IPS to Dairy farm MPS 1.62 kM 

14 

Rehabilitation and restoration of Cantt Nalla IPS, Cantt Nalla I&D works, Dairy 

farm drain I&D works 1.22 kM 

15 Gravity main from dairy farm drain to Cantt IPS 1.41 kM 

Source: NMCG, 2022 

 

The Mathura refinery has several processing units, including an atmospheric vacuum unit (AVU), a 

fluidized catalytic cracking unit (FCCU), a visbreaking unit (VBU), a continuous catalytic reforming unit 

(CCRU), a diesel hydro desulphurization unit (DHDS), a once-through hydrocracker unit (OHCU), and a 

diesel hydrotreater unit (DHDT), amongst others. In addition to sulphur recovery units (SRU) and 

hydrogen generation units (HGU), it also houses a bitumen blowing unit (BBU) and a petrol 

desulfurization unit (Prime-G). Following the installation of a once-through hydrocracker unit in July 

2000, the refinery's capacity was boosted to 8 million tonnes per annum (mtpa). At the Mathura 

refinery, a 55,000 tonnes per annum (tpa) octa max unit was put into service in January 2018.  

 

Wastewater Treatment and Water Reuse Infrastructure 
The freshwater supply for the IOCL Mathura refinery is obtained from two sources: the Yamuna River 

and the artificial reservoir Keetham (Figure 4). To ensure the raw water quality meets the required 

standards for the refinery's operations, a Raw Water Treatment Plant (RWTP) was established near 



 

 

Keetham Lake. The raw water treatment process includes coagulation and flocculation, as well as 

disinfection treatment near the lake itself. The treatment process involves the use of chemicals such 

as Poly Aluminium Chloride (PAC), Poly Electrolyte, and Sodium Hypochlorite (the latter replacing 

chlorine, utilising the Electro chlorination process for disinfection). The IOCL Mathura refinery extracts 

approximately 390 m3/hr (9360 m3/day) of Yamuna River water and 1550 m3/hr (37200 m3/day) from 

Keetham Lake. The total freshwater consumption within the existing IOCL Mathura Refinery complex 

is 669m3/hr, and the overall specific water consumption in the facility is estimated at 0.60 m3 per ton 

of crude processed. In the existing facility, the wastewater discharge into the river is 176 m3/hr and 

the treated wastewater recycling stands at 402 m3/hr (70%) (Tables 10 and 11). 

Table 10: Pollutant treatment methods at the effluent treatment facility 

S. No. Pollutant  Treatment Method Equipment 

1 Free oil Gravity separation API, TPI 

2 Emulsified oil Chemical destabilization and 

flotation 

Dissolved Air 

Floatation (DAF) 

3 Sulphides Chemical oxidation Reaction Chamber 

4 Organics (BOD/COD) Biological oxidation Sedimentation Bio Tower, Aeration Tank, 

5 Settleable Solids Sedimentation Final Clarifier 

6 Microbes (Bacteria, Algae, etc.) Disinfection by Chlorination Chlorine Treatment 

7 Suspended solids Sedimentation Filtration Dual Media Filters (DMFs), Activated 

Carbon Filters (ACFs) 



 

 

 

Existing Wastewater Treatment System: IOCL Mathura has a comprehensive effluent treatment plant 

(ETP) to meet CPCB discharge standards. The plant can handle a maximum flow rate of 1050 m3/hr, 

especially during the wet season, and employs oil separation methods like API/TPI filters and Dissolved 

Air Flotation (DAF) for efficient removal of suspended matter and solids. The collected oil sludge 

undergoes centrifugation and then stored in a PVC-lined pit for bioremediation. The floated water 

from the DAF system is directed to a biological section comprising a Bio-Tower and Aeration tank, 

where BOD and COD removal take place. Thereafter, the wastewater goes through a clarification 

process to eliminate suspended solids introduced during biological aeration. The clarified water is 

further routed to the guard pond, polish pond, firewater systems, and greenbelt maintenance. A 

portion of the treated water, 176 m3/hr, is discharged into the river. Another 460 m3/hr of treated 

water is subjected to Dual Media Filter (DMF) and Activated Carbon Filter (ACF) to remove fine 

suspended solids and colour.  

Reverse Osmosis (RO): The IOCL Mathura employs the RO system to enhance the removal of Total 

Dissolved Solids (TDS) and increase the reuse and recycling of treated wastewater for refinery 

Figure 4: Integrated Sewage Infrastructure Development of STP and Associated Infrastructure under HAM based PP mode 

at Mathura 



 

 

operations. The RO plant based on treated effluent from ETP as feed has been commissioned in 

November 2008. It takes an ACF outlet as feed and produces low TDS RO permeate water as a product 

which is used as feed to the DM plant in TPS. The RO plant consisting of three sections (Pre-Treatment, 

Ultrafiltration and RO) is designed to produce 150 m3/hr of RO permeate.  

Table 11: Treated Wastewater Quality 

Parameters Quantity of pollution generated  

mg/lit except for pH Kg/100 MT crude oil 

Standard  Actual Standard  Actual 

pH  6.0 – 8.5 7.7 - - 

BOD  15 13 6 2.2 

COD 125 123 50 20 

Suspended Solids  20 18 8 3 

Phenols  0.35 0.1 0.14 0.02 

Sulphides  0.5  0.4  0.2  0.1 

CN 0.2 ND 0.08 ND 

Ammonia as N 15 6.6  6 1.6 

Pb 0.1 0.03 0.04 0.01 

Hg 0.01 ND 0.004 ND 

Zn 5 2.5 2 0.6 

Cu 1 0.1 0.4 0.04 

Source: IOCL, 2017 

 

Business Value Chain and Business Model 

The Mathura treated sewage reuse project (Figure 5; Table 12) is special for three reasons. This is the 

country’s first Integrated Sewage Infrastructure project based on the One City–One–Operator 

concept, which means that the project integrates the building of new STPs and the maintenance of 

the existing infrastructure under one operator for the whole city. Secondly, under this project, the 

treated sewage water is planned to be reused by IOCL. Thirdly, the project is based on the Hybrid 

Annuity Model, the third-of-its kind in this sector after the HAM–based (Hybrid Annuity Mode Based) 

STPs being developed in Haridwar and Varanasi. The introduction of the HAM-PPP (public–private 

partnership) model" and the "One City One Operator (OCOP) model" have given a much-needed push 

to PPPs in the sector.  

 



 

 

 

Figure 5: Business value chain of Industrial reuse in IOCL Mathura 

An estimated cost of Rs. 437.95 crore on HAM-based model has been assigned to Triveni Engineering 

& Industries Ltd. for the building, operation, and maintenance of a 30 MLD STP in Masani, as part of 

the Mathura project. A total sewage treatment capacity of 67.3 MLD will be achieved by upgrading 

and rehabilitating the two existing STPs (14.5 MLD and 16 MLD) in the Mathura region of the Trans-

Yamuna, and by developing and rehabilitating the Masani Sewerage Infrastructure. The existing 

Masani STP has a capacity of 6.8 MLD. A 20 MLD Tertiary Treatment Plant (TTP) will also be built to 

provide the IOCL Mathura Refinery with treated effluent. The TTP would cost Rs. 162.38 crore to 

create and operate over 15 years. IOCL would be responsible for paying all operating and maintenance 

expenses for the TTP for 15 years, which totals to Rs. 82.38 crore. Additionally, IOCL will contribute 

Rs. 8.70 per kiloliter towards the partial capital cost of developing the TTP. This would reduce the 

amount of water that IOCL formerly utilised (from the water-stressed Yamuna River) by 2 crore litres 

per day. Promoting the market for recycled/reused treated wastewater in India would aid in 

maintaining the infrastructure's functionality, which is urgently needed in the sewage industry. 

Treated effluent streams are reused or recycled for various purposes in refineries, like make-up for 

fire water, cooling towers, coke cutting in delayed cokers, etc. The following steps have led to 80–95% 

of treated water being reused in the refineries, which has resulted in a substantial reduction in 

freshwater consumption.  

● Sour water generated in various units is stripped of contaminants such as ammonia and H2S 
and recycled in de-salters, besides being used for process flushing requirements.  

● Advanced treatment systems like ultrafiltration, Reverse Osmosis, etc. are used to convert 
treated effluent to demineralised water or for use in cooling towers as make-up water.  

● Rainwater harvesting structures have been put up in all refinery townships, marketing and 
pipeline installations, and the R&D Centre for recharging groundwater.  



 

 

Table 12: Mathura's IOCL Business Model Canvas for reuse of water 

Key Partners 

 

• NMCG  

• UP Jal Nigam 

• Indian Oil Corporation 

• Ministry of Jal Shakti 

• Ministry of Petroleum & Natural 
Gas  

• Mathura-Vrindavan 
Development Authority 

• Mathura-Vrindavan Nagar 
Nigam 

• Mathura Wastewater 
Management Pvt. Ltd. 

• Triveni Engineering & Industries 
Ltd. or Mahindra Consulting 
Engineers, Chennai 

Key Activities 

 

• Water 
Treatment and 
Purification 

• Water Reuse 
System Design 
and 
Infrastructure 

Value Propositions 

 

• To reduce the 
dependency of 
freshwater for 
refinery 
operations 

• Enhanced Water 
Security 

• Circular Economy 
Approach 

Customer 

Relationships 

Contractual 

agreement with 

the industries 

 

Customer 

Segments 

 

IOCL Mathura 

Key Resources 

 

• Water 
Treatment 
Infrastructure 

• Water Storage 
and Distribution 
Infrastructure 

Channels 

Contractual 

agreement with 

the industries 

 

Cost Structure 

Total expenditure (NMCG & 

NWMPL) 143.44 crore 

Revenue Streams 

Sale of tertiary treated water to IOCL Mathura 

Social & environmental costs 

 

• Infrastructure Investment 

• Operational Challenges 

• Water Availability Concerns 

Social & environmental benefits 

 

• Social Acceptance 

• Infrastructure Investment 

• Water Availability Concerns 

 

Institutional Environment  
As a part of the Namami Gange programme, the Ministry of Jal Shakti aims to promote the reuse of 

treated water from STPs situated on both sides of Rivers Ganga and Yamuna for non-potable purposes 

for the different establishments of the Ministry of Petroleum and Natural Gas. This approach will 

minimise water withdrawal for non-potable use through efficient utilisation of water resources and 

reduce river water pollution. For this purpose, the Mathura refinery completed an upgrade project to 

create transportation fuels complying with BS-VI in January 2020. Additionally, an agreement was 

signed between NMCG and IOCL to reuse 2 crore liters of treated sewage water per day at IOCL's 

Mathura refinery, which up until this point had been drawing water from the already overburdened 

Yamuna River. 



 

 

Funding and Financing  

The project on Rehabilitation/Renovation of the Mathura sewerage scheme in UP state under the 

Namami Gange Programme at an estimated cost of Rs. 460.45 crore (Table 13) under hybrid annuity-

based PPP mode with 100% central funding has the following components: 
[...]
The scaling-up strategy may include the following aspects: 

• Policy Reform through issuing Government Order for Wastewater Reuse for Agriculture 

• Capacity Building initiatives such as generation of public awareness on reuse of treated water 

as well as institutional capacity building 

• Leveraging innovative financing through Corporate Social Responsibility (CSR), blended 

finance, blue bonds, Development finance institutions (DFIs), and institutional / private 

investors 

• Leveraging Central and State government policies like Atal Mission for Rejuvenation and 

Urban Transformation (AMRUT), National Framework for Safe Reuse of Treated Water, and 

State Level Water Reuse Policies 

 

Summary Assessment - SWOT 
Strengths Weaknesses 

• Formed the first-of-its-kind Wastewater User 
Association Sukhana Jalkranti. 

• Offers a towering example of using multi-
stakeholder partnerships to co-create solutions 
that achieve multiple social welfare and 
development dividends through a circular water 
economy. 

• Bioaccumulation of contaminants in wastewater is 
a problem, and the quality of treated effluents 
needs to be monitored closely. 

• Since the treated wastewater will be used for 
irrigation, status of soil health, crop residue and 
the corresponding impacts on human health must 
be monitored. 

• Climate vulnerable district is a drawback that 
might lead to emerging challenges 

Opportunities Threats 

• The city administration has drawn up plans of 
collecting and treating more than 540 MLD of 
wastewater by 2024 which could be reused and 
recycled for various secondary applications. 

• Growing demand for recycled water in farming, 
industries, and for non-potable uses in cities is 
opening new spaces for financial and institutional 
innovation 

• Participatory water conservation activities already 
ongoing in the district 

• A growing demographic pressure, erratic rainfall, 
declining groundwater table, and competing 
demands from industries have put the water 
distribution system and services under 
considerable strain, holistically. 

• Monitoring the quality of treated used water 
supplied on a periodic basis is essential especially 
to maintain the social acceptance continue the 
willingness to pay. 

 

References and Further Reading Material:  

Asia Water Forum. 2022. Focus Area: Safer Applications of Treated Wastewater in Agriculture Purple Pipes 

Painting the Way for Wastewater Reuse in Agriculture. Accessed from: 

https://events.development.asia/system/files/materials/2022/08/202208-purple-pipes-painting-way-

wastewater-reuse-agriculture-india.pdf 

https://events.development.asia/system/files/materials/2022/08/202208-purple-pipes-painting-way-wastewater-reuse-agriculture-india.pdf
https://events.development.asia/system/files/materials/2022/08/202208-purple-pipes-painting-way-wastewater-reuse-agriculture-india.pdf


 

 

Garoz, Andrea. 2018. The Purple Piping System (PPS) and Indirect Potable Reuse (IPR)- Comparative Analysis. 

Accessed from:   

https://www.researchgate.net/publication/328945945_The_Purple_Piping_System_PPS_and_Indirect_Potabl

e_Reuse_IPR-_Comparative_Analysis 

Indian Oil Corporation Limited (IOCL). 2017. Environmental Impact Assessment Study for the Proposed Quality 

Improvement Project from BS-IV to BS-VI grade. Mathura Refinery of Indian Oil Corporation Limited (IOCL) at 

Village Bhainsa, District Mathura, Uttar Pradesh. PJ-ENVIR-2016425-763. June 2017. Accessed from: 

https://environmentclearance.nic.in/DownloadPfdFile.aspx?FileName=sdeWLb68ambpSGf5PF/l9vrFpRPIVx0V

esHdOtZ4GlfIz7HhpNlAv6gY7vampU/mqDu6oFCEf/Ebr9H91VvhlRaeCA11/SS/ytuY6ngiZI0=&FilePath=93ZZBm8

LWEXfg+HAlQix2fE2t8z/pgnoBhDlYdZCxzUeqEISsDpNmaozay3MPM7v 

Maharashtra Pollution Control Board. 2020. Monthly Progress Report. Accessed from:   

https://www.mpcb.gov.in/sites/default/files/actionplan/MonthlyProgressReportDtd19102015072021.pdf 

Parasnis, A., Sachwani, K., Radhakrishnan, A, Bakshi, KP. 2022. Purple Pipes Painting the Way for Wastewater 

Reuse in Agriculture: How a drought-prone village in dryland Marathwada is shaping a spectacular circular future. 

Accessed from: https://2030wrg.org/purple-pipes-painting-the-way-for-wastewater-reuse-in-agriculture/ 

Peterson, M. 2014. Purple pipe means recycled water. Why purple?. Accessed from:  

https://archive.kpcc.org/blogs/environment/2014/03/10/16035/purple-pipe-means-recycled-water-why-

purple/ 

Wankhede, Rohini & Thombre, Shivkanya & Pawar, Asmita & Shinde, Sunil & Pathan, Akram. (2022). Sewerage 

System of Aurangabad: Review. 8. 

 

 

 

 

 

https://www.researchgate.net/publication/328945945_The_Purple_Piping_System_PPS_and_Indirect_Potable_Reuse_IPR-_Comparative_Analysis
https://www.researchgate.net/publication/328945945_The_Purple_Piping_System_PPS_and_Indirect_Potable_Reuse_IPR-_Comparative_Analysis
https://environmentclearance.nic.in/DownloadPfdFile.aspx?FileName=sdeWLb68ambpSGf5PF/l9vrFpRPIVx0VesHdOtZ4GlfIz7HhpNlAv6gY7vampU/mqDu6oFCEf/Ebr9H91VvhlRaeCA11/SS/ytuY6ngiZI0=&FilePath=93ZZBm8LWEXfg+HAlQix2fE2t8z/pgnoBhDlYdZCxzUeqEISsDpNmaozay3MPM7v
https://environmentclearance.nic.in/DownloadPfdFile.aspx?FileName=sdeWLb68ambpSGf5PF/l9vrFpRPIVx0VesHdOtZ4GlfIz7HhpNlAv6gY7vampU/mqDu6oFCEf/Ebr9H91VvhlRaeCA11/SS/ytuY6ngiZI0=&FilePath=93ZZBm8LWEXfg+HAlQix2fE2t8z/pgnoBhDlYdZCxzUeqEISsDpNmaozay3MPM7v
https://environmentclearance.nic.in/DownloadPfdFile.aspx?FileName=sdeWLb68ambpSGf5PF/l9vrFpRPIVx0VesHdOtZ4GlfIz7HhpNlAv6gY7vampU/mqDu6oFCEf/Ebr9H91VvhlRaeCA11/SS/ytuY6ngiZI0=&FilePath=93ZZBm8LWEXfg+HAlQix2fE2t8z/pgnoBhDlYdZCxzUeqEISsDpNmaozay3MPM7v
https://www.mpcb.gov.in/sites/default/files/actionplan/MonthlyProgressReportDtd19102015072021.pdf
https://2030wrg.org/purple-pipes-painting-the-way-for-wastewater-reuse-in-agriculture/
https://archive.kpcc.org/blogs/environment/2014/03/10/16035/purple-pipe-means-recycled-water-why-purple/
https://archive.kpcc.org/blogs/environment/2014/03/10/16035/purple-pipe-means-recycled-water-why-purple/


 

 

4. Business Models for Urban Reuse 

4.1. Barcelona, Spain 

The city of Barcelona is a representative case of the safe reuse of treated used water (SRTW) in Spain. 

The metropolitan area uses around 30% of treated used water from its wastewater treatment plant 

(WWTP) El Prat de Lobregat to meet environmental, recreational, agricultural and urban water 

demands (Table 24). This case study describes the SRTW business model from the El Prat de 

Llobregat WWTP following a flexible wastewater-freshwater swap. The business model includes s a 

typical European urban reuse application as a side reuse option next to a larger reuse purpose (such 

as agriculture, industry or environmental flows). Urban water reuse, i.e. irrigation of green areas and 

street cleaning, is only a small part of the total reuse in this case study (< 1 %). The biggest part (> 80%) 

is used to re-establish the Llbobregat River flow.  

Table 24: Key characteristics of case study: Barcelona, Spain 

 

City Context and Background 
Barcelona is the capital city of Catalonia in northeastern Spain. It is Spain's second most populous city, 

with 5.6 million people living in the metropolitan area. Barcelona has a Mediterranean climate 

characterized by mild winters and hot summers. Therefore, the region experiences relatively dry 

summers with limited rainfall, which pressures the water resource availability. The metropolitan area 

of Barcelona relies on the lower Llobregat River as one of its primary sources of water supply. 

To address its increasing water demands, the Metropolitan Area of Barcelona Environmental 

Authority MAB- EMA (Area Metropolitana de Barcelona – Entitat del Medi Ambient) includes the reuse 

of treated urban wastewater as part of its water supply portfolio. MAB- EMA has established multiple 

wastewater treatment plants to ensure the efficient and sustainable management of its water 

resources. The two WWTPs (El Prat Baix de Llobregat and St Feliu de Llobregat) in the district of Baix 

Llobregat (Figure 11) were designed to support directly or via water exchange a range of demands 

(agriculture, environmental flow, wetland ecosystem services, seawater barrier through managed 

aquifer recharge, urban water supply, recreation and industry) by the Catalonian Water Agency (ACA; 

Agencia Catalona de l’Aigua). 

City: Barcelona, Catalonia, Spain Case study: SRTW from El Prat WWTP for urban 

reuse 

City Population (2016) 1,608,746 (metropolitain 

area ca. 5.6 million) 

Treatment capacity El Prat 

WWTP 

300’000 m3/day 

Annual population growth 

rate 

0.51% Treatment Tertiary  

Water scarcity/demand vs. 

supply 

Highly water-scarce 

region 

Operator EMSSA 

No. of municipal WWTPs 

(with used treatment 

capacity) 

7 (1.2 million m3/day: 

year: 2018) 

% of treated water reused for 

urban applications 

< 1% (year 2008) 

% of total reused water 

from the El Prat WWTP i 

30 % (year: 2008) End users Tanker supplies (irrigation 

of green areas, street 

cleaning) 



 

 

  

Figure 11 Reuse purposes from different WWTPs in the Metropolitain Area of Barcelona (left) and from EL Prat WWTP (right) 

Wastewater Treatment and Water Reuse Infrastructure 
The WWTP El Prat de Llobregat is an activated sludge system with a treatment capacity of 320’000 
m3/day. It is operating since 2004 and receives municipal and industrial wastewater. About two-thirds 
of the secondary treated water is discharged into the Mediterranean Sea. One-third could undergo, 
depending on demand, tertiary treatment for reuse. The plant has three different treatment trains to 
achieve three water qualities with increasing physico-chemical and microbiological levels:  
 
(Quality A) water for in-stream river flow substitution, restoration of wetland areas. The treatment 
train consist of coagulation-flocculation and lamella settling, filtration through a microscreen followed 
by UV disinfection. Oxygen supplied from a cryogenic tank is injected into the pipelines conveying 
reclaimed water flows for environmental use, ensuring a saturated dissolved oxygen concentration.  
 
(Quality B) water for agricultural irrigation and urban applications. Same treatment train as Quality A 
plus additional reverse osmosis (RO).  
 
(Quality C) water for supplying the seawater intrusion barrier. Same treatment train as Quality A plus 
an additional desalination step that uses membranes for electrodialysis reversal (EDR).  
 
Treated effluent qualities (Quality B) meet the Royal Decree standards for agricultural and 
environmental uses. Quality C effluents fulfil the standards for direct injection into the aquifer (Table 
25) 
 
Table 25: Treated effluent qualities of El Prat de Llobregat WWTP and Spanish water reuse standards 

 Treatment alternatives Royal Decree standards for agricultural and 

recreational reuse 

Quality parameters as 

per Spanish Royal 

Decree 1620/2007 

Quality A Quality B Quality C 

Quality 

2.1* fresh 

crops for 

human 

consumpti

on 

Quality 

2.2* crops 

for human 

consumpti

on 

Quality 

2.3* 

ligneous 

crops 

Quality 

5.2* 

Aquifer 

recharge 

by direct 

injection  

Suspended solids, SS 

(mg/L) 
< 35 < 20 < 10 20 35 35 10 

Turbidity (NTU) n.a. < 10 < 2 10 no limit no limit 2 

E. coli (CFU/100 mL) n.a. < 100 0 100 1000 10000 0 



 

 

Intestinal nematode 

eggs (egg/10L) 
n.a. < 1 < 1 1 1 1 1 

Conductivity 20°C 

(μS/cm) 
n.a.  

n.a.  
n.a. n.a. n.a. n.a. n.a. 

Chemical oxygen 

demand, COD (mg/L) 
< 125 

n.a.  
n.a. n.a. n.a. n.a. n.a. 

Biochemical oxygen 

demand, BOD (mg/L) 
< 25 

n.a.  
n.a. n.a. n.a. n.a. n.a. 

Total nitrogen (mg/L) < 10 n.a.  < 10 n.a. n.a. n.a. 10 

Total phosphorous 

(mg/L) 
< 2 n.a. n.a. n.a. n.a. n.a. n.a. 

* Quality 2.1 = Agricultural use- irrigation of fresh crops for human consumption; Quality 2.2 = Agricultural use- irrigation of crops for 

human consumption; Quality 2.3 = Agricultural use- localized irrigation of ligneous crops; Quality 5.2 = Aquifer recharge by direct injection 

 

Business Value Chain & Business Model 
The water reuse scheme of EL Prat WWTP is promoted by MBA-EMA and ACA (Figure 12; Table 26). 

The operator is the private company EMSSA (l’Empresa Metropolitana de Sanejament). It is estimated 

that the annual demand for tertiary treated water is 50 million m3/year for the following reuse 

purposes: re-establish Llobregat river flow (80%), stabilized wetlands of ecological inerest (11%), 

agricultural irrigation (6%), avoid salt water intrusion in the aquifer (1%), other purposes like industrial 

and urban reuse (2%).  

The water swap business models from El Prat WWTp works as follows: 1. High quality treated water 

(Quality B and C) is recovered from El Prat WWTP. 2. Some of it is sold directly to industrial and urban 

users (Quality B) and some is returned to aquifers to avoid seawater intrusion (Quality C). This saves 

freshwater resources. 3. Farmers use the tertiary treated used water (Quality B) in times of droughts, 

which secures freshwater for other urban water uses. They pay for freshwater/treated wastewater 

via the urban water bill (conveyance of tertiary treated wastewater is paid by farmers). The water 

swap is thus financed through the re-allocation of freshwater for higher valued uses.  

 

 

Figure 12: MBA-EMA’s Business value chain of El Prat de LLobregat WWTP 



 

 

Table 26: MBA-EMA’s business model Canvas of water reuse from El Prat de Llobregat WWTP 

Key Partners  

EMSSA (private operator) 

ACA (water authority) 

Environmental 

protection agencies 

 

 

 

Key Activities  

Treating wastewater to 

tertiary quality (El Prat 

WWTP) depending on 

demands and quality 

requirements from end 

users 

Negotiate water swap 

with farmers, urban users 

and industry 

Exchanged freshwater to 

be sold to households and 

industries 

Value Propositions  

Distribution of tertiary 

treated used water 

adapted to quality 

requirements by end 

users as an exchange 

with allocated 

freshwater 

 

Drought mitigation (and 

related costs) through 

the re-allocation of 

freshwater  

Customer Relationships  

With farmers, industries 

and urban users to assure 

steady demand of tertiary 

treated used water 

  

Customer Segments  

Farmers 

Industries and urban 

water users 

Key Resources  

Land  

Wastewater  

WWTP infrastructure 

Cost-covering O&M of 

WWTP and distribution 

network 

Channels  

Roundtables for 

negotiations 

 

Automated billing 

 

Distribution canals for 

irrigation with tertiary 

treated water 

Cost Structure  

Capital cost of tertiary treatment plant (borne by ACA and 
European Coheison funds) 
 

Operations of tertiary treatment plant: - Staff, electricity, 
reactants 
 

O&M and distribution costs charged to end-users 

Revenue Streams  

Urban households pay ACA for freshwater, and farmers for 

high-value crops and the conveyance of water 

 

Selling of tertiary treated wastewater to industries and 

urban users (tanker supplies) 

 

Indirect revenues through drought mitigation (socio-

economic damage) 

Social & environmental costs  

High energy requirement to operate facility resulting in GHG 

(greenhouse gas) emissions 

 

Potential health impacts on consumers from the consumption of 

wastewater irrigated wastewater (acceptance issue) 

Social & environmental benefits  

Reduced pressure on freshwater demand and groundwater 

depletion, hydraulic barrier against sea water intrusion 

 

Continuous supply of local fruits and vegetables  

 

Institutional Environment 
The European Water Directives, i.e., the Water Framework Directive (WFD) 2000/60/EC and Urban 

Wastewater Treatment Directive 91/271/EC require secondary treatment for all towns having more 

than 2,000 inhabitants. Non-compliance is punished by fines. In Spain, the Royal Decree 1620/2007 is 

the legal binding framework for the reuse of treated used water. It contains quality parameters for 